/

Published By :- QQE\EB .«a&ﬂg Hevaos oirm

-1

e
Ainan’

Main Road, Nehru Nagar (East)
Bhilai (C.G.) 490020
Ph. 0788-6455404

95967616]

All rights reserved. No part of this book shall
be reproduced, stored in retrieval system or
transmitted by any means without written permission
from the publisher.

© Author ->

//notéscivil.blogspot

" FANINDRA E KATRE
(M.TECH) Env. ENGe.
Asst. Prof. Civil Aw&m@ DURG

Editor
By Eminent Facuity
Members of Jainam Group

Jaw

< 110/

Downloaded fro_m http

W

& mmémmm and Sewarage...........c..cceevuenn..... 01
(With Five year Solved)

,\V.

Characteristics of sewage & Primary

Treatments SYStEmMS. ..uucrererierceereesseeeessnes 41
(With Five year Solved)
[...]
aF=ttl = ‘ 100
(1+0.1)2 n =
m “ 14+ 0.0044 145.35
ol o 1—0.7116+0.036 X 1.65 ,W
- M.Nmum o n' = 80.79% |
o © ,M = The amount of BOD left in the effluent from the plant
Now v
: e B 100 — 80.79
For each filter F= 1.65 o - AnaEs @ 100
- 100 o = 27.91 kg.
1+ o.oci)\—i\ww m = BOD concentration in the effluent
- 100 = _ Total BOD
T, 00044 - a Sewage volume
; 1 —mn 0.036 x 1.65 i _ 27.91x108
N .. oo T 4x106
w 140 = 6.9775 mg/lit
@ "
w Jainam Pubication A Jainand i o
M , . Jainam Publication ”ﬁ%ﬂuﬁm Page 115




T

| woaver vinenuug cagineering-ii

Example 7 Design a conventional activated sludge E&g to
treat moﬁ-nmn n sewage mmdaa the following data:

Population = 35,000

.&40—.&@.& sewage vmoi = 180 Ipcd

BOD of sewage | = 220mg/l

BOD removed in . rimary treatment = 30%

Overall BOD redugtion desired = 85% (April-May,2009)

Solution: Daily mo,,w age flow
= Q = 180 x 350001/day = 6300m?/day

BOD of sewage co QBW to aeration

= Yo = 7p% x 22024 = 154mg/I

(~ B0% BOD is removal in primary settling)

BOD left in effluent = ¥; = 15% x 220mg/l = 33mg /!

(~ Pverall 85% BOD removal is desired)

~ BOD removed in activated plant

=154 — 33 = 12] mg/I

~ Efficiency required in Activated plant

121
=1 =079

From table 9.10, for efficiency of 85%—92%, we use F/M ratio as

0.4 to 0.3, and MLSS between 1500 io 30060. 8ince efficiency
required is on Igwer side, we can use moderate figures or M_)\ M
ratio and MLSS

5o let us adopt /M| = 0.35

Similarly adopt MLSS

(X)) =

2000 mg/t

Jsing equation(9.44

, wWe have

://notescivil.blogspot.in/

Downloaded from http

Environmental Engineering-11

B

m
X, = Noccimgmmt:&&

6300 x 154
V % 2000

V = volume of aeraiion tank

= 0.35 =

6300X154
2000x%0.35

(i) Check for Aeration period or H.R.T.(t)

= 1386 m*®

Using Eq. (9.41), we have

1386
t= iXMA; h leﬂm.X 24h

= 5.28(within the limit of 4 to 6 h) 0.k.
(ii) Check for S.R.T. (8.)
From equation (9.56), we have

o,
_ %y.o(vo-vg)ec
VX = 1+Ke, 8¢

WhereV = 1386 m®
X = 2000mg/1 (assumed)
= vield coefficient = 1.0 w.r.t MLSS
Q = 6300m®/d
K. = Endorgeneous respiration constant = 0.06d™*
¥, = BOD of influent in aeration tank = 154 mg/1
Yg = BOD of effluent = 13 mg/]

Substituting the values, we get

0.5%6300(154-33)8,

1386x200 = 140.06X6,
Or 1+0.066, = (X220828) 6~ 0.2756,

or 1+ 0.060, = 0.2758,
= (0.275 — 0.06)8,
or 1 =0.2158,

% Jatnan” ey

Jainam Publication




Envirenmental Engineering-1I !
= & Environmental Engineeri

1 ALl - bl
G, = SES 4.65 days = 5 days; ok,
(iii) Check for volumetric loading UNIT-III Part - A
Using equation (9.42), we have Q.3 (a) ﬁﬁow of the following is NOT a unit physical unit ,
operation: .
Volumetric loading = .@Ww gm of BOD/m?® of tank vol. (i) Equalization (ii) Mixing (iii) Adsorption {iv) Screening

Ans.: (iii) Adsorption

: = mwmmmw» gm/m3 = 700 gm/m> = 0.7 gm/m3 Part - B
) {b) Draw the flow diagram of an STP for a developed city. Explain
g {within the permissible range of 0.3-0.7 gm/m?); O.K. the components. 7
{vl Check for Return sludge ratio(for SVL ranging Ans.: Refer Q-13
between 50-150 ml gm; say 100 ml/gm). (e) Write a detailed note on tertiary waste water treatment. 7
Using equation(9.55), ha
sing equation( ), we have {d) Write short notes on : 7
- mm _ % (1.e.MLSS)
e T Ty (i) Disposal of screenings

(i) Comminutors (Sketch essential)

Where SVI = 100 ml/gm
X = 2000 mg/1

//notescivil.blogspot.in/

| _ 2000 ~ UNIT-II Part- A
T@m — wgow Q. Q.3 (a) (i) Average BOD removal efficiency jn an Imhoff tank is 2
100 “ i (1). 70% (2). 50 % (3). 30 % (4). 60%
=025 ._|m (ii). DP for a Grit chamber is :

- {i). 1 min (2). 5 min (3). 2-4 min (4} 1 hr 2
{i.e within the permissible range of 25-50); O.K. m Part- B -
. . » {b) A single stage filter is designed for anorganic loading of 10,000
We will, for conservative purposes, however provide 33% return Q kg of BOD in raw sewage per hectare metre/ day with a
sludge giving SVI = 125, O.K The sludge pumps for bringing ﬁ recirculation ratio of 1.2 This filter treats a flow of 4 mld of raw
recalculated sludge from the secondary sedimentation tank will sewage with a BOD of 220 mg/I . Use NRC formula, determine
thus have a capacity = 33%xQ=33%x6300 m3/d = 2100 m3/d © the strength of effluent 7
Tank dimensions. Adopt aeration tank of depth 3 m and width “ : Ans.: Wmmmw Example-3
4.5 m. The total length of the aeration channel required o MM“WVWMMJM.V F/M ratio (3) MLSS (4) MLVSS

- Total Volume required _ 1386 m h Ans.: Refer Q-10

(b) Explain briefly the flow chart of sludge treatment & disposal 7
Ans.: Refer Q-13

BXD " 4.5x3

Provide a continuous channel, channel, with 3 aeration chambers,
each of 35 m length. Total width of the unit, including 2 baffles
each of 0.25 m thickness= 3 %X 4.5m + 2 %X 0.25 = 14m.

Total depth provided including free board of 0.6 m will be 3+0.6= 3.6m.

wn

Do

_ Unit-III
Overall dimensions of the Aeration tank will be 35mx14mx3.6. g Q.3 (a) What do you understand by term recirculation?

Ans.: Refer Q-4
{(b) What do you understand by contact bed? What are the
operations of contact bed? Draw a neat sketch of contact bed.7

A i %w u&n@ma




_nzsgzsgmi M:Esmmznb -1

{c} Describe with Sketches the treatment of sewage of activated
sludge process. M¢ntion the advantages and disadvantages of this
system. T
Ans.: Refer Q-9
(d) Determine the pize of high rate trickling filter for following
data: , 7
Flow = 4.5 MLID
Recirculation ratio = 1.4
BOD of raw sewage = 250 mg/L.
Amns.: Refer Examplle-2

0gspot.in/

Q.8 (a) What do you mean by high rate tricking filters? 2

Amns.: Refer Q-2

{b) What is the basjc principle behind the working of the
secondary treatment systems? What do you understand by
attached growth process and suspended growth process?
Explain giving tWwo examples. 7

Amns.: Refer Q-1
{c) Example the following terms: 7

//notescivil.b

(i) Autotrophs (ii) Heterotrophs (i) Phototrophs

{iv) Facultative hetrerotrophs

Ans.: Refer Q-11

{d) It is proposed to|install a two stage trickling filter for treatmen
of 4.0 mld of raw wastewater having the influent BOD of 180
mg/1 Assuming that the primary treatment removes 30% of the
BOD, the filter 1gading rate is 1000 gm/m3 of BOD, the
recirculation ratjo is 1.2 for each filter, and if two filters are
provided to equallly share the load, determine the BOD of the
effluent. 7

Ans.: Refer Example-6

Etp

Q.3 (a) Case of Tricking Filters? 2

(b) What do you understand by suspended growth process and

attached growth progess? Explain the principle of treatment in

treatment units belonging to these processes. 7

Ams.: Refer Q-8

{c) A single stage filter is designed for an organic loading of 12000
kg BOD in raw sgwage per hectare meter per day with a

b Jainam

Downloaded from h

Jainam Publication Page 120

m:%d;iﬁ%i Engineering-II

wmoﬁo&mﬁos H,waoﬁ of 1. m This filter treats a flow of 5 MLD of
raw sewage with a BOD of 200 mg/L. Using NRC formula,
determines the strength of the effluent. N

Ans.: Refer Example-3
(d) Write notes on the following.

(i) Activated Sludge Process.
(ii) - Oxidation ditch.
(iii) Facultative Lagoon.

Ans.; Refer UNIT-2

Q.3 (a) What is re-circulation ratio? . 2

Ans.: Refer Q-4

(b) What do you understand by suspended growth process and

attached growth process? Explain the principle of treatment in

treatment units belonging to these processes. 7 Ans.:

Refer Q-8

{c) A single stage filter is designed for an organic loading of 12000
kg of BOD in raw sewage per hectare meter per day with a
recirculation ratio of 1.5, This filter treats a flow of 5 MLD of
raw sewage with a BOD of 200 mg/L. Using NRC model;
determine the strength of the effluent. 7

Ans.: Refer Example-2
(d) Explain the arrangement and working principle of a trickling
filter. Draw the single stage and two stage H.moz.o&wﬁob

systems.

o

Ans.: Refer Q-2

UNIT - IIT
©.3 (a) Define “Sludge Age”.
Amns.: Refer Q-10
{b) Distinguish between standard rate and high rate tricking filter,

Ans.: Refer Q-10
{c) Explain in brief principle of working of aerobic, anaerobic and

e

facultative type of stabilization pond. 7
Ans.: Refer Q-12
Jainam Publication %?&323 Page 121

RPREY R —



_Environmental Engineering-II

{d} Design the activated sludge unit treatment with following data
for town of population of 65,000. TN
(i) Average sewage flow =210 litres/capita/ an
(i) BOD of raw sewage =210mg/1
(iii) Suspended solid in raw sewage =300mg/1
(iv) BOD removal in primary treatment s 40%
(v) Over all BOD removed desired = 90% nW'lu
Ans.: Refer Example-7
_ _ (@)

ot.i

UNIT - III
Q.3 (a) Define activated sludge process.

Ans.: Refer Q-9

{b) Explain in brief, various operation problem commonly
encountered in activated sludge plants. 7

Ans.: Refer Q- 9

{C) An average c@mnmﬁoﬁ data for conversional activated sludg
treatment plant is as following.

(i = 50,000m3/day
(ii) Volume of aeration tank= 15,000m3

(iii) Influent BOD = 200mg/1

(iv) Effluent BOD = 25mg/1
(

(v

(vi

/[notescivil.

) Waste water flow

v) Mixed liquor suspended solid (MLSS) =3,000 mg/1
i} Effluent suspended solids = 40 mg/1
ii) Quantity of waste sludge =250mg/1

Based on information above determine:

(a) Aeration period (hours)

(b) Food to micro organism ratio (F/M)(kg BOD per da;
kg MLSS).

{c) Percentage efficiency of BOD removal.

(d)  Sludge Age (days).

nloaded from http

Amns.: Refer Examiple-4
{d} Determine the size of high rate trickling filter for following W@uq

(i} Sewage flow = 5MLD

(ii} Recirculation ratio = 1.5

(iii) BOD of raw sewage = 230 mg/L
fi

(v)

Do

é BOD removals in primary clarifier = 30%
Final effluent BOD desired = 25 mg/!

Ans.: Refer Example-1

o Jalnan Page 122

Jainam Publication

Environmental @m_ﬂ%i@ I

UNIT — TV mmi._mmm Sludge

~ Treatment

Sewage sludge treatment-Importance] amount and
characteristics of sludge, sludge diggstion, Anaerobic
digestion, aerobic digestion, sludge d g beds. Sewage
disposal: disposal by dilution, self purification of polluted
streams, factors affecting self purification, Sag curve,
disposal on land surfaces. Stream standards, Effluent
standards, theories of waste treatment (Yolume reduction,
strength reduction, new Equalization apd proportioning)
Summery of Industrial waste, it origin, character and
treatment.

INTRODUCTION:
CONSTITUENTS OF SEWAGE
Sewage or wastewater is a dilute mixture of various wastes
from residential, commercial, industrial and| other public places.
Before we can decide about the line of its treatment and disposal,
it is essential to know its composition, quality and characteristics.
Though the characteristics of sewage or wastewater depends up to
the source of its discharge, sewage in gengqral contains organic
matter, inorganic matter and living organisins. The organic and
inorganic matter may be in dissolved, sus ended. and colloidal
state. The inorganic or mineral matter consists of ash, cinder,
sand, grit, mud and other mineral salts. The organic matter may
be either nitrogenous or nitrogen-free. The chief sources of
nitrogenous matter are urea and protein, while the nitrogen free
compounds include carbohydrates fats soaps. The living
organisms may be divided into plant life (such as algae fungi etc.)
and animal life consisting of various typeg of micro-organisms
such as protozoa, bacteria, virus etc. the bacteria convert the
complex organic constituents of sewage into simpler, more stable,
organic and mineral compounds.

Q.1 Explain the characteristic of Industrial waste water?
. {April-May, 2009)

! | W@M@%x Page 123

1am Publication




| Environmental Engineering-il ENVIFONMENUL Litgtees iy s

TABLE 8.1 .E.sw COMPOSITION OF DOMESTIC WASTEWATER. TOrganic mgm| o 3
Constituent | Concentration Tnorganic (mg/1) 10 5
Strong | Medium | Weal~. | 8. Chlorides , (mg/1) 100 50
Solids: Total ~ (mg/I) | 1200 720 350w 9. Alkalinity (as CaCOg)*
=t
Dissolved, total (mg/1) 850 500 250 10. Grease (mg/I) (mg/1) 150 100
Fixed . (mg/1) 525 300 145 ) Depends upon its amount in domestic water supply.
=3 CHARACTERISTICS OF WASTEWATER
Volatile (mg/1)| 325 200 105
Susoended tétal — — " The characteristics or propérties of wastewater can be
pended, tot (mg/1) 350 220 10 classified under the following three heads:
Fixed (mg/1) 75 55 20° ~(a) Physical characteristics
Volatile I . (b) Chemical characteristics
(me/1) are 168 80 (c) Biological characteristics.
2. settleable golid ; . :
4 N (me/1) 20 1o 5 The most important physical characteristic of water is its
3. biochemicgl oxygen total solids content, consisting of floating matter, matter in
demand suspension, colloidal matter and matter in solution. Other
(BODS, 20°C) (mg/1) S physical characteristics are:
400 220 110 ... (i) smell or odour
4. Total organic carbomn 290 160 80 (ii) colour and
iii) t ture.
(ToC) (mg/1) e (iii) temperature
5. Chemical 3 - Sewage contains complex organic matters derived from
(coD) oxygen demand - urine, faces etc. and inorganic chemicals. Fresh domestic sewage
(mg/1) 1000 500 250 mW is slightly alkaline but tends towards acidic as it becomes stale.
& Nitro cotal S Important chemical characteristics of sewage are: (i) pH value, (i)
. gen (total as N) (mg/I) | . 85 40 20 " chloride content (iii) nitrogen content (iv) fat, grease and oil
Ozrganic (mg/1) 35 15 .y J) content (v] sulphides, sulphates and H,S gas (vi) dissolved oxygen,
, (vii) chemical oxygen demand, and (viii) biochemical oxygen
Free ammonia (mg/T) 50 o5 12 : demand. i
— o
Nitrites {mg/1) 0 4] 0 M r Biological characteristics relate to various micro-
Nitrates (/) 5 5 = < .Onmmawa.m found in wastewater, some of ﬁ?os may be
pathogenic. However, all bacteria present in wastewater are. not
7. Phosphorus (Total as P) harmful; some of these help to treat the wastewater and reduce
. the cost of treatment plants. .
(mg/1) 15 8 4 T |
Table gives a summary of physical, chemical and
o m— %H@M S biological characteristics of wastewater and their sources.
inam Publication [atnand Tl
HAAS ) Page 124 Jainam Publication %%ﬁ _ Page 125




- Environmental Engineering-il

{iv) Temperature

TABLE CHARACTERISTICS OF WASTEWATER AND THEIR
SOURCES.
Characteristic Sources -
1. | Physical characteristics ommm
(i) Colur Domestic and industrial wastes Jm#
: natural decay of organic o
materials.
{(ii) Odour Decomposing wastewater:
. industrial wastes
{iii) Solids

nr
UoBomﬁoianmGﬁﬁ@mQogowa
mbgmsmcmﬂamgémm"mwwmow
nao&osmww:mos-wnmpﬁmaos
Domestic and industrial wastes®

(a) Organic
(i) Carbohydrates

(iii)Pesticides
(iv) Phenols
(v} Proteins

(vi) Surfactants
(vii) Others

(b) Inorganic
(i) Alkalinity

(i) Chlorides

; QEE@&@ metals

2. | Chemical characteristics

(i) Fats, oils and greases

.
anmwao.coBBmHow&mecmﬁamu
ém.mﬁow
UoBam&o.noEBoﬂom,&msg
industrial wastes

Agricultural wastes. Py~
Industrial wastes ,

Domestic and commercial waste
Domestic and industrial wastes

Natural decay of organic
materials.

Domestic wastes, domestic wat
supply, ground water infiltration.
Domestics water supply,
domestic wastes, groundwater
infiltration, water softeners.
Industrial wastes.

. (iv) Nitrogen Domestic and agricultural
. wastes.
(v) pH Industrial wastes.

(o]
(e

Page 126

Environmental Engineeringpil

S

(vi) Phosphorus

(vii) Sulfur

(viii) Toxic compounds

(c) Gases
{(if Hydrogen sulfide

(i} Methane

(iil) Oxygen

Domestic and|industrial wastes,

natural runo
Domestic wat

and industria]

Industrial wastes.

Decomposition of domestic

wastes

Decomposition of domestic

wastes

Domestic water supply, surface

r supply, domestic
wastes.

water infiltratjon
3. | Biological
characteristics Open water cgurses and
(i) Animals treatment plants

(i} Plants

Protista

Viruses

Open water cd
plants

Domestic wastes; treatment

plants.

Domestic wastes.

urses and tremens

Q. 2 Differentiate between aerobic and ana

erobic digestion.

(Nov-Dec., 2009)

(i) Aerobic decomposition (also called aerobic

xidation) and

(ii) Anaerobic decomposition (also called putr mwoaoé..

Aerobic decomposition may be caused by both aerobic bacteria
as well facultative bacteria operating aerobicallly, in presence of air